

## Heat Test / Isı Testi

Trial of 3200 RPM 160 mm natural lamb skin finishing pads with pressure air.

3200 devirde 160 mm kuzu postu polisaj keçesi ve basınçlı hava ile yapılan deneme.



## Heat Test Results / Isı Testi Sonuçları

	Temperature of the place (Ortam Isisi) : 32 °C Temperature of the bonnet (Kaportanın Isisi) : 32 °C	Temperature of the place (Ortam Isisi) : 32 °C Temperature of the bonnet (Kaportanın Isisi) : 32 °C
0sn	<p>Lambskin Pad Keçe</p>	<p>Foam Sünger</p>
30sn	<p>Lambskin Pad Keçe</p>	<p>Foam Sünger</p>
45sn	<p>Lambskin Pad Keçe</p>	<p>Foam Sünger</p>

These results were taken at the premises of UFS. Different results may occur according to premises conditions.  
Bu veriler UFS test ortamında belirlenmiştir. Bağlayıcı nitelikte değildir. Bilgi amaçlı yapılmış bir karşılaştırma çalışmasıdır.